
 1 

    DOWNERS GROVE SANITARY DISTRICT 
GENERAL MANAGER'S REPORT 

November 17, 2023 
 
November Board Meeting 
 
Copies of documentation for the following agenda items are enclosed for the November 21, 2023 
meeting: 
 

1) Proposed Agenda 
2) Minutes of the October 17, 2023 regular meeting 
3) Claim Ordinance 1931 
4) Annexation Ordinance No. AO 2023-04 – 5707 Elinor Avenue, Downers Grove 
5) Annexation Ordinance No. AO 2023-05 – 6010, 6014, 6018, 6022, 6026, 6030 Fairview 

Avenue, Downers Grove 
 

BOLI Meeting 
 
There is no BOLI meeting scheduled this month. 
 
Operations Reports 
 
Copies of the following are enclosed for October operations: 
 

1) Progress Report from Carly on Administrative Services activities. 
[...]
the variants circulating in the population that the plant serves. This information can be useful, 
as there tend to be fewer clinical sequences, and those might only reflect a small proportion of 
the community feeling sick enough to pursue testing. The wastewater samples passively 
capture the virus shed in wastewater from the community where the wastewater was collected, 
not just those who are symptomatic. Wastewater data is not interpreted in isolation but rather 
considered alongside other public health metrics.  

Does the number or type of lineages tell us how many people are sick? 
We cannot tell how many people are sick from the lineages observed in the wastewater. We can 
only see relative proportions of the variants that are present in the community served by the 
wastewater treatment plant. We do pay attention to specific mutations that have been identified 
as having clinical implications (e.g., for effectiveness of medications or disease severity). 

Can I compare the lineages in a sample from site to site? 
Yes. We often detect variants in a particular plant first, and then see the relative abundance 
change over time, with certain lineages becoming more prevalent across the state from plant to 
plant. We compare these detections to sequence data from across the United States and the 
world. 

Why are the dates of the sequencing data not as current as the gene copies 
data? 
Sequencing results are available about two weeks after sample collection. This is because the 
quantification of SARS-CoV-2 levels by dPCR happens first, and then genetic material (RNA) is 
sent for sequencing. Additionally, samples then take multiple days to run on the sequencer and 
computational processing of sequences takes additional time before results are available. 

Why do the lineages in the legend change periodically? 
The lineages shown in the sequencing plot of this report are in alignment with the CDC's 
national genomic surveillance system. As the SARS-CoV-2 virus mutates, new variants emerge. 
This means there are regularly new variants that contribute to the spread of COVID-19. Some 
variants will disappear while others will continue to spread and even replace others as the 
dominant variant. These monthly reports reflect those changes as we continue to monitor for 
emerging variants of concern. 



Board of Trustees 
Wallace D. Van Buren 

President 
Amy E. Sejnost 

Vice President 
Jeremy M. Wang 

Clerk 

 

 
 
 
 

 

2710 Curtiss Street 
P.O. Box 1412 

Downers Grove, IL 60515-0703 
Phone: 630-969-0664 

Fax:  630-969-0827 
www.dgsd.org 

 
Providing a Better Environment for South Central DuPage County 

General Manager 
Amy R. Underwood, P.E. 

 
Legal Counsel 
Daniel McCormick, P.C.

  
October 26, 2023 

 
 
United States Environmental Protection Agency 
Donna Stingley, EPA Grant Specialist, Assistance Section, MA-10J 
Kori Johnson-Lane, EPA Project Officer 
Sent Electronically to: stingley.donna@epa.gov and JohnsonLane.Kori@epa.gov  
 
 
Subject:  Downers Grove Sanitary District 2023 Trunk Sewer Rehabilitation: Curtiss Street 

  Grant Number 00E03373  
Time Extension Request 

 

Dear Ms. Stingley and Ms. Johnson-Lane: 

The Downers Grove Sanitary District (DGSD or District) formally requests a time extension for the 
above reference project, which will be partially funded by Grant Number (FAIN) 00E03373. Please 
note that the work was delayed from the schedule in the work plan for the following reasons: 

- At the time the schedule was developed and included in the workplan, the District was 
unaware of how long the grant application process would take, how long it would take for 
the District and our consulting engineer to incorporate the grant requirements into the 
bidding documents, and the required 30-day solicitation for DBE participation. These 
resulted in the advertisement for bid and bid opening being delayed from the original 
schedule. 

- The delay in bidding pushed the schedule into winter months. Additional time had to be 
added to the times for substantial and final completion as site restoration cannot be 
completed until the growing season in late spring/early summer. The Notice to Proceed is 
attached showing the contractual completion  dates. 

The original and revised dates of completion for the project milestones provided in the original 
workplan, dated January 16, 2023, and the revised workplan, dated October 25, 2023, are shown in 
the table below.  

 

http://www.dgsd.org/
mailto:stingley.donna@epa.gov
mailto:JohnsonLane.Kori@epa.gov


EPA  Page 2 
October 26, 2023 
 

 

 

 

 Original Schedule Revised Schedule Status 

Advertise for Bid April 6, 2023 July 13, 2023 Complete 

Pre-Bid Meeting April 19, 2023 July 26, 2023 Complete 

Open Bids May 4, 2023 September 6, 2023 Complete 

Award Project (Board of Trustees approval) May 16, 2023 September 26, 2023 Complete 

Notice to Proceed (Start Construction) May 30, 2023 October 5, 2023 Complete 

Substantial Completion (District has beneficial use) November 30. 2023 June 1, 2024  

Final Completion (End Construction) December 31, 2023 July 1, 2024  

 

The District requests that the project period as presented in the grant agreement be revised to 
October 5, 2023 - July 1, 2024 with the end of award date being revised to July 1, 2024. 

We trust that this provides the information required to approve a time extension for this project. 
Please do not hesitate to contact me at the above phone number or at aunderwood@dgsd.org 
should you need additional information. 

 

Very Truly Yours, 
 
 
 
 

Amy R. Underwood, P.E. 
General Manager 
 
 
cc:  Board of Trustees 
       
 

 

mailto:aunderwood@dgsd.org


 

October 5, 2023 

Mr. Keith Alexander 
Visu-Sewer of Illinois, LLC 
9014 S. Thomas Avenue 

Bridgeview, IL 60455 

NOTICE TO PROCEED 
Subject:  Downers Grove Sanitary District – 2023 Trunk Sewer Rehabilitation – Curtiss Street 

Dear Mr. Alexander: 

You are hereby notified to proceed with the Contract Work on October 5, 2023, which is the date 

when the Contract Time commences.  The Contract requires that the Work shall be substantially 

completed within 240 calendar days after the date when the Contract Time commences, which date 

of substantial completion is June 1, 2024; and the Work shall be completed and ready for final 

payment within 270 calendar days after the date when the Contract Time commences, which date of 

final completion is July 1, 2024. 

A copy of the completed Agreement and Performance-Payment Bonds for the Project will be 

delivered to your office. 

Sincerely, 

BAXTER & WOODMAN, INC. 
CONSULTING ENGINEERS 

 
Reginald Jansen, P.E. 

Construction Project Manager 
 
C:  Amy Underwood, P.E., Downers Grove Sanitary District 
 Keith Shaffner, Downers Grove Sanitary District 
 Todd Freer, Downers Grove Sanitary District 
 Shane Firsching, P.E., Baxter & Woodman 
 
 
 
 
 
 
 
 
P:\DGSD1\211126-Curtiss Street CIPP\60-Construction\Construction Contract and Project Initiation\Notice to Proceed_2023.10.05.docx 



1

DOWNERS GROVE SANITARY DISTRICT

IWEA PLANT OPERATATIONS WORKSHOP & TOURNovember 9, 2023

Amy R. Underwood, P.E., Downers Grove Sanitary District

Jason J. Ruffatti, P.E., Baxter & Woodman

Derek J. Wold, P.E., BCEE, Baxter & Woodman

Agenda

 Overview of Downers Grove Sanitary District

 Overview of Wastewater Treatment Center

 Programs Unique to DGSD
 Biosolids Public Distribution

 Net Zero Energy Facility

 Collection System – I/I Reduction Program
 Customer Assistance Programs

 I/I Removal Efforts

1

2



2

History before Downers Grove Sanitary District

 1899 – Village of Downers 
Grove constructed combined 
sewer system to St. Joseph 
Creek

 1904
 Sanitary & storms sewers 

separated

 45,000 ft of this sanitary sewer 
is still in service today

 First disposal plant constructed

History of Downers Grove Sanitary District

 1921
 Sewers extended to Westmont

 Downers Grove Sanitary District 
(DGSD) formed

 First DGSD Treatment Plant
 Constructed 1922

 Expanded 1931

 Decommissioned mid-1960s

3

4



3

DGSD Today

 64,000 customers
 20,000 accounts

 Four permitted 
industrial users

 170 surcharge 
customers

 250 miles of 
sanitary sewer

 9 lift stations
 One Wastewater Treatment Center (WWTC)

History of Wastewater Treatment Center

Constructed in 1956 Several Major Expansions through 1996

 11 MGD Design Average Flow (DAF)

 22 MGD Design Maximum Flow (DMF)

 110 MGD Peak Capacity 2 MGD

5

6



4

NPDES Permit Limits

Daily
Max

Monthly 
Average

Parameter

20 mg/L10 mg/LCBOD5

24 mg/L12 mg/LSuspended Solids

Monthly GM <200/100 mLFecal Coliform (May-Oct)**

0.038 mg/LChlorine Residual

Total Phosphorus***

3.0 mg/L
7.5 mg/L
8.0 mg/L

1.5 mg/L
4.0 mg/L
4.0 mg/L

Ammonia Nitrogen 
April – October
November – February
March

Weekly 
Average

Monthly 
Average

Parameter

45 mg/L30 mg/LCBOD5

45 mg/L30 mg/LSuspended Solids

Daily Max <400/100 mLFecal Coliform

0.75 mg/LChlorine Residual

Complete Treatment (up to 22 MGD)* Excess Flow Treatment (over 22 MGD)

* Also have dissolved oxygen and pH limits.

** No more than 10% of samples each month may 
exceed 400/100 mL.

*** Phosphorus limit postponed in exchange for 
completing in-stream projects and activities as a member 
of the DuPage River Salt Creek Workgroup.

Treatment Levels

 Tertiary Treatment
 22 MGD

 Excess Flow 
Treatment
 88 MGD

 Primary 
Clarification & 
Disinfection

 3 outfalls
Raw Sewage
Pumps

Excess Flow Clarifiers

Excess Flow
Pumps

Full
Treatment

Intermediate Clarifiers

To East Branch
DuPage River
(30 MGD)

30 MGD

18 MGD

22 MGD

To St. Joseph
Creek
(50 MGD)

To St. Joseph
Creek
(30 MGD)

7

8



5

Preliminary Treatment

 Bar Screens
 Coarse Screen: 3-inch openings

 2 Climber Screens
 1-inch openings

 40 MGD each

 12 10-MGD Raw Sewage Pumps
 5@ Raw Sewage Pump Station

 4@ Excess Flow Pump Station

 3 in wet well outside

 4 Aerated Grit Tanks (22 MGD total)

Primary Treatment

 Rectangular Settling Tanks
 Nine

9

10



6

Secondary Treatment

 Single Stage Nitrification

 11 Aeration Tanks
 4 in service

 (7 tanks not in service)

 Ammonia and phosphorus 
analyzers at end of Aeration 
Tanks 8 & 9

 9 Secondary Clarifiers

Tertiary Treatment

 3 Intermediate Clarifiers
 Used to polish secondary effluent

 Used for excess flow treatment 
when influent exceeds 62 MGD

 6 Traveling Bridge Sand Filters

11

12



7

Disinfection/Dechlorination

 1 chlorine contact tank

 Hypochlorite for disinfection
 Since 2006, used on-site 

hypochlorite generation system 
(OSEC) to make hypochlorite from 
salt and electricity

 OSEC failed in Fall 2023, went to 
purchasing bulk liquid hypochlorite

 Sodium bisulfite for dechlorination

Plant Performance (2022)

Overall 
Removal

Tertiary 
Removal

Tertiary 
(Final) 
Effluent

Inter-
mediate 
Removal

Inter-
mediate 
Effluent

Primary 
Removal

Primary 
Effluent

InfluentParameter

99.5%44.8%1.03 mg/L98.1%1.9 mg/L53.5%100 mg/L216 mg/LBOD5/CBOD5

99.5%82.6%0.9 mg/L92.1%5.0 mg/L67.4%64 mg/L196 mg/LSuspended Solids

97.4%0.47 mg/L17.8 mg/LAmmonia-N

13

14



8

Solids Treatment

 Two Separate Anaerobic Digestion Systems
 Primary Sludge
 Two primary, one secondary digester

 Thickened Waste Activated Sludge
One primary (oversized), one secondary digester

 Sludge Dewatering
 Gravity Sludge Drying Beds

 Belt Filter Press

 Reeds – in Lagoons

Public Distribution of Biosolids started in 1981 

Biosolids Distribution Program

15

16



9

Sludge Aging & Final Preparation for Give-Away

 Stockpiled sludge is aged for at 
least 2 years

 Final drying step
 Spread on pad and augered

 65% - 75% TS

 Screened to make spreadable 
product

Analytical Testing

 Fertilizer Content – N/P/K

 Toxic Metals/Organics – 120 Priority Pollutants

 Pathogens (to prove Class A)
 Salmonella

 Helminth Ova

 Enteric Viruses

 Vector Attraction – Volatile Solids Reduction

 Final Product meets EPA Part 503 Exceptional Quality Biosolids

17

18



10

Biosolids Disposal

 Pick-up Station

 Contractor Use

 District Use

 Deliveries

 Biosolids Handbook

Delivery Area

 Roosevelt Road on the North

 I-55 on the South

 Route 83 on the East

 Naper Boulevard on the West

19

20



11

Road to Net Zero Energy 

Step 1 
Identify Energy Types & Uses/Needs 

Electricity
Pumping

Aeration

Other process

Support (buildings, outside lighting, etc.)

Natural Gas Heating ‐ Process

Heating ‐ Building

Digester Gas Heating ‐ Process

In the early 2000s, energy was 20% of the DGSD WWTC operating budget.

21

22



12

Step 2
Implement Energy Reduction/Efficiency Projects 

PaybackProject

7 years on $1.15 million (after $250k grant)Aeration System Improvements
‐ Fine bubble diffusers
‐ Turbo‐blower
‐ DO/ammonia control

3 years on $50,000 (after $20k grant)Pump VFDs

3 years on $25,000 (grant funding varied)Lighting Upgrades

8 years on $100,000
0 years (replaced as old units failed)

HVAC 
‐ Desiccant dehumidifier (biogas)
‐ Geothermal/effluent water heat pumps

3 years on $12,000 (after $22k grant)Grit Blower Replacement

Step 3
Increase Energy Production 

• Accept High Strength Waste
• Grease trap waste
• Commercial food waste
• Initially tested for compatibility (TS, VS, VFA, COD, Sulfate, TP) 
• Charge $0.06/gallon
• Approximately $200,000/year revenue

• Constructed Grease Receiving Station
• 30,000‐gallon tank, mixing pumps, grinder
• $600,000 investment
• Automated controls to evenly load the digester

• Co‐digested with Waste Activated Sludge
• Increased Biogas Production

23

24



13

Increased Biogas Production

0

10,000,000

20,000,000

30,000,000

40,000,000

50,000,000

60,000,000

70,000,000

80,000,000

90,000,000

sc
f/
ye
ar

Before Co‐digestion Co‐digestion

Step 4
Implement Energy Generation Projects

GrantsCostYearProject

$250,000$1,334,0002014Gas Cleaning Equipment

$225,000$1,110,0002014
(Failed 2019)

Combined Heat and Power (CHP): 280‐kW 
engine genset

$745,000$1,098,0002017375‐kW engine genset

$224,000$1,071,0002021375‐kW engine genset (replaced 280‐kW unit)

• Use biogas to generate electricity
• Heat recovered as hot water is used to heat the digesters or provide building 
heat.

• In 2016, DGSD Board passed a resolution to achieve and sustain the 
wastewater treatment center as a net‐zero energy facility.

• Excess electricity is sold to the utility

25

26



14

Biogas Treatment

 Biogas needs to meet fuel 
requirements of CHP generator.
 Condition biogas:

 Cool biogas
 Remove particulates
 Remove moisture
 Remove Hydrogen Sulfide
 Remove Siloxanes

 Boost pressure (1.5‐2 psi)
 Monitor conditioned biogas flow

 Allows CHP to modulate speed

Combined Heat & Power Generators

 CHP Units
 (2) 375 kWe | 1.45 MBTUH CHP units
 Electrical connections
 Hot Water HX & Distribution

 Energy Recovery Efficiency
 83% Total Efficiency
 39% Electrical Efficiency
 44% Thermal Efficiency

 Nissen Energy
 Modular/Upgradeable
 Compact design

27

28



15

Energy Production and Use

Energy is now less than 3% of the DGSD WWTC operating budget.
‐5,000,000

0

5,000,000

10,000,000

15,000,000

20,000,000

KW
h/
ye
ar

Biogas Flared

Biogas Used

Natural Gas

Electricity

Dehumidifier

Aeration Improvements Grease Receiving
First CHP

Two CHPs
for 6 mos/yr

Two CHPs

Optimized Grease
Received to Match Use

One CHP

Second CHP

Biosolids Issues due to Grease

 More difficult to dewater
 Belt Press cake more gelatinous

 Water does not evaporate during 
storage, made worse by rain

 Twice as long to dry when 
augering

 Product “not as nice”

 Insufficient storage space 
available

 Forced to land apply Class B 
biosolids to farm fields, starting 
in 2016

29

30



16

Impacts to Biosolids Disposal

% Class B
By Weight

% Class B
By Volume

Class B
(dry tons)

Class A
(dry tons)

Class B
(cubic yards)

Class A
(cubic yards)

Year

0%0%01,75703,0432013

0%0%02,06803,4462014

0%0%01,94803,6252015